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The following merchandise was (were) submitted and identified by the client as : 

Type of Product : CONNECTOR 
Stvle I Item No : FH23-*S-Oa3SH(A)W(05) 
Sample Received : 2 0 0 6 / 0 5 / 0 4  
Testing Date : 2 0 0 6 / 0 5 / 0 4 T 0 2 0 0 6 / 0 5 / 1 1  

Test Result : - Please see the  next page - 

SGS TANVAN LTD. 
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Test Result 

PART NAME NO. 1 
PART NAME N0.2 
PART NAME N0.3 

: BEIGE PLASTIC 
: BALCK PLASTIC 
: GOLDEN COLORED METAL TERMINAL 

Anymmtholized alkra&h forge y o r  f h l i f ~ a i ~ n o f  the conknt or a p p m t  of this report is udawful bnd offerdtrrr~ybe pmcuted b the fullcrttf tnt 
ofthc h.'pt99618hSSSrWti33Tf @EaZSE. tW2. =?If m3EE. WT3%;#@161-% 

Test Item (s): 
Monobromobiphenyl 
Dibromobiphenyl 
Tribromobiphenyl 
Tetrabromobiphenyl 
Pentabromobiphenyl 
Hexabromobiphenyl 
Heptabromobiphenyl 
Octabromobiphenyl 
Nonabromobiphenyl 

Decabromobiphenyl 
Total PBBs 
(Polybrominated 
biphenyls)/Sum of  above 
Monobromobiphenyl ether 

Dibromobiphenyl ether 
Tribromobiphenyl ether 
Tetrabromobiphenyl ether 
Pentabromobiphenyl ether 

Hexabromobiphenyl ether 
Heptabromobiphenyl ether 
Octabromobiphenyl ether 
Nmabromobiphenyl ether 
Decabromobiphenyl ether 
Total PBBEs(PBDEs) 
(Polybro minated biphenyl 
ethers)/ Sum of  above 
Total of Mono to  Rona- 
brominated biphenyl 
ether. (Note 4) 

m e  content ot thls PDF tile is in accordance ~4th the original issued reports for reference only. This Test Report cannot be reproduced, except In full. 
vvlthout priorwitten permission of the Company 
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Method 

With reference t o  
USEPA3540C or 
USEPA3550C. Analysis was 
performed by HPLCjDAD, 
LC/ MS or GC/ MS. 
(prohibited by  2002/95/ EC 
(RoHS), 831 2641 EEC, and  
'761 '7691 EEC) 

with reference to 
USEPA3540C or 
USEPA3550C. Aflalysis was 
performed by HPLC/ DAD, 
LC/ MS or GC/ MS. 
(prohibited by 002 95, EC 
( R ~ H S ) ,  831 2641 EEC, and 
'761 '7691 EEC) 

NO. 136-1. Wu Kung Road, WuKu Industrial Zone, Taipei county. Taiwan. 
t(886-2) 22993939 f(886-2) 2299-3237 W.SgS.COm.tw 

I 

MDL 
0.0005 
0.0005 
0.0005 
0.0005 
0.0005 
0.0005 
0.0005 
0.0005 
0.0005 
0.0005 

- 

0.0005 
0.0005 
0.0005 
0.0005 
0.0005 
0.0005 
0.0005 
0.0005 
0.0005 
0.0005 

Ro.1 
N.D. 
N.D. 
N.D. 
N.D. 
N.D. 
N.D. 
N.D. 
N.D. 
N.D. 
N.D. 
N.D. 

N.D. 
N.D. 
N.D. 

N.D. 
N.D. 
N.D. 
N.D. 
N. D. 
N.D. 
N.D. 
N.D. 

N.D. 

Result 
R0.2 
N.D. 
N.D. 
N.D. 
N.D. 
N. D. 

N. D. 
N.D. 
N.D. 
N.D. 
N.D. 
N.D. 

N. D. 

N.D. 
N. D. 

N. D. 
N. D. 
N.D. 
N.D. 
N.D. 
N.D. 
N. D. 
N. D. 

N. D. 

No. 3 
- -- 

--- 
--- 
- -- 
--- 

- -- 

--- 
--- 
-- 

--- 

--- 

- -- 
- -- 
--- 

--- 
--- 
--- 
--- 
--- 

-- 

-- 
--- 

--- 
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NOTE: (1) N.D. = Not detected (cMDL) 
(2) PPm = mg/kg 
(3) MDL = Method Detection Limit 
(4) Decabromodiphenyl ether (DecaBDE) in polymeric applications is exempted by 

Commission Decision of 13 Oct 2005 amending Directive 2002 / 95 / EC notified 
under document 20051 717fEC. 

(5) PBBEs=PBDEs=Polybrominated Diphenyl Ethers=PBDOs=PBBOs. 
(6) " - " = Not Regulation 
(7) " --- " = Not Applicable 

Test Item (8): 

Chromium VI (Cr+6) 

Cadmium (Cd) 

Mercury (Hd 

Lead (Pb) 

Aqcmuttu&d a m  forgeyor filsif~atbnofthe content o r a ~ ~ e  of this rrpd is Awful md offedem maybe p s c u t e d  b Ue fullest catnt 
or* kw.'wmmmmtm~w~mtaH . m - .IS.BERI$KE. rnmw~m8 
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Unit 

ppm 

ppm 

ppm 

ppm 

Method 
UV-VIS (US EPA 7 196A) 
after reference t o  US EPA 
3060A. 
ICP-AES after reference to 
EN 1122, method B:200 1 
or other acid digestion. 

ICP-AES after reference t o  
US EPA 3052 or other acid 
digestion. 

ICP-AES after reference to 
US EPA 3050B or other 
acid digestion. 

SG8 T/i.W4+.i.l LlwlTED NO. 1361 ,  Wu Kung Road, WuKu Industrial Zone, Taipei county. Taiwan. 
t(886-2) 22993939 f(886-2) 22993237 W.SgS.COm.tw 

MDL 
2 

2 

2 

2 

I 

Result 
No.1 
N.D. 

N.D. 

N.D. 

N. D. 

N0.2 
N.D. 

N.D. 

N. D. 

N.D. 

No. 3 
N. D. 

N. D. 

N. D. 

11.2 
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AnyunnntbD1+3dkrhtiD~ foeelyor f&I%aton of thc conknt or apprme of this npa is &wfnle.wioffirdca mybe p s c u k d  to thc fulkst extent 
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